
ASSEMBLY
VENICE

NSTRUCTION
QUEENBED

FIXED

An Head Boarcl (lpc) & FootTo-ard

PART LIST
B. wo;d-post;H', (2pcg C. Woodpost "L,' (2pcs)

F. Center Bar l0 H x 2 H-p p$

Support Bar (2pcs)

D. Wooden Bed Slat (20pcs) I. Sbort Legs (2pcs)

I
Long Legs (2pcs)

Z. Center Bar 20 H x 4 H (l pc)

HARDWARE LIST
L Allen Key M4

M6 x 2lmmBolt Head & Foot Board / Siderail
M6 x 50mm Bolt Support Bar with Short leg
M6 x 40mm Bolt Center Bar 20H x 4 H/ Long leg
M6 x Hex Nut M6 x 40mm Bolt
Plastic Cap CenterBar20Hx 4H
M6 x 45mm Bolt Bracket

Siderail with Center Bar 10 H x 2 H


